
DOCKETED 
Docket Number: 01-AFC-19C 

Project Title: SMUD Cosumnes Power Plant - Compliance 

TN #: 244287-5 

Document Title: Project Description 

Description: N/A 

Filer: Patty Paul 

Organization: Ch2mhill/Carrier 

Submitter Role: Applicant Consultant  

Submission Date: 8/1/2022 3:19:28 PM 

Docketed Date: 8/1/2022 

 



SAC/164746/012320006(002) 2-1 

SECTION 2.0 

Project Description 

2.1 Introduction 
The following sections describe the design and operation of the proposed project, associated 
electric transmission lines, natural gas supply line, and water lines. Site selection and 
alternative sites considered are presented in Section 9.0. 

Section 2.1 provides a brief overview of the project. Section 2.2 describes the generating 
[...]
cooling water that is used to condense steam discharging from the steam turbine. The 
cooling water is then circulated through the cooling tower to transfer the heat gained from 
condensing the steam into the atmosphere. During peak operation (maximum CTG output 
and inlet air fogging), 96 percent of the total water requirements are for cooling water 
makeup.  

The remaining water needed for the plant is for process makeup water for the HRSGs, CTG 
inlet air fogging, miscellaneous leaks and drains, plant general service water, and potable 
water for domestic use. 

2.2.7.3 Water Quality 
An analysis of the water quality from the Bureau is provided in Section 8.14, Water 
Resources.  

2.2.7.4. Water Treatment 
Figures 2.2-6a and 2.2-6b illustrate the water treatment and distribution system. Water use 
can be divided into the following three levels based on the quality required: (1) water for the 
circulating or cooling water system and service water for the plant, which includes all other 
miscellaneous uses; (2) demineralized water for makeup to the HRSGs; and (3) potable 



SECTION 2.0: PROJECT DESCRIPTION 

water. Water treatment required to obtain these three levels of quality is described in the 
following paragraphs. 

2.2.7.4.1 Water for the Circulating Water System 
Makeup water for the circulating water system will be surface water from the Folsom-South 
Canal. This water will be fed directly into two, 2.5-million-gallon aboveground storage 
tanks (ASTs). These tanks will serve the following purposes: (1) the tanks will provide 
approximately 16 hours of operational storage for a flow of 4,920 gpm in the event that there 
is a disruption in the flow of the raw water; (2) the tanks allow a means to provide an air 
gap to protect the Bureau�s raw water supply from potential contamination by plant 
circulating water; and (3) the tanks will provide 2 hours of backup fire protection water 
storage at a flow rate of 1,500 gpm. In addition, backup water will be supplied by Rancho 
Seco Reservoir by connecting to an existing 48-inch-diameter gravity feed line. Makeup 
water will be fed from the storage tanks to the cooling tower basin as required to replace 
water lost from evaporation, drift, and blowdown. 

A chemical feed system will supply water-conditioning chemicals to the circulating water to 
minimize corrosion and control the formation of mineral scale and biofouling. If required, 
sulfuric acid may be fed into the circulating water system in proportion to makeup water 
flow for alkalinity reduction to control the scaling tendency of the circulating water. The 
acid feed equipment will consist of a sulfuric acid storage tote and two full-capacity sulfuric 
acid metering pumps. 

To further inhibit scale formation, a polyacrylate solution will be fed into the circulating 
water system as a sequestering agent in an amount proportional to the circulating water 
blowdown flow. The scale inhibitor feed equipment will consist of a chemical solution bulk 
storage tank and two full-capacity scale inhibitor metering pumps. 

To prevent biofouling in the circulating water system, sodium hypochlorite (bleach) will be 
fed into the system as a biocide. The hypochlorite feed equipment will consist of a bulk 
storage tank and two full-capacity hypochlorite metering pumps. Systems will also be 
provided for the feeding of alternate biocides. A bulk storage tank and two full-capacity 
metering pumps will be provided for the feeding of either stabilized bromine or sodium 
bromide. Facilities for feeding a non-oxidizing biocide will include 200- to 400-gallon totes 
and 2 full-capacity chemical metering pumps. 

Service water will include all water uses at the plant except for the circulating water 
previously discussed and the demineralized water used in the HRSG (discussed in the 
following section). Water will be supplied from the raw water storage tank. 

2.2.7.4.2 Makeup Water for the HRSGs 
Makeup water for the HRSGs will be taken from the service water storage tank and treated 
before it is used. The expected treatment methods include multimedia filtration, reverse 
osmosis (RO), and demineralization by ion exchange to remove suspended and dissolved 
solids.  

The filtered demineralized water will be stored in two 250,000-gallon demineralized water 
storage tanks. This capacity provides approximately 16 hours of supply for a 104-degree F 
day. HRSG makeup water and inlet fogging water will be drawn from the demineralized 
water storage tanks.  



SECTION 2.0: PROJECT DESCRIPTION 

Chemical feed systems will provide additional conditioning of the water in the HRSGs to 
minimize corrosion and scale formation. The system will feed an oxygen scavenger to the 
feedwater to control dissolved oxygen and a chemical to control pH. The design will 
provide for the automatic feeding of the oxygen scavenger in proportion to the HRSG 
makeup flow. The system will include an oxygen scavenger solution feed tank and 
two full-capacity chemical feed pumps. 

The cycle chemical feed systems will also feed sodium phosphate to control pH and 
minimize scale formation. The systems will be designed for operation using the low solids, 
congruent phosphate method of boiler water treatment. The design will provide for feeding 
sodium phosphates to the boiler water to react with any hardness present. For congruent 
phosphate treatment, a dilute solution of a disodium phosphate and trisodium phosphate 
mixture will be prepared manually in a phosphate solution tank dedicated to each steam 
drum. Phosphate feeding to each steam drum will be initiated manually based on boiler 
water phosphate residual and pH. One full-capacity phosphate feed pump will be provided 
for each steam drum, with one common spare pump serving each drum pressure level. 

2.2.7.4.3 Potable Water System  
The potable water system will consist of a bulk storage tank, transfer pumps, pressurized 
tank, chlorine dosing system, and distribution system. Water into the system will come from 
water that has passed through the ultra-filter that also supplies the reverse osmosis system. 
This water will meet all potable water purity requirements and will be stored in the bulk 
water tank with a capacity of 2,500 gallons. Water will be withdrawn from the bulk storage 
tank to replenish the pressurized water tank, with a capacity of 250 gallons, when the tank 
pressure falls below a prescribed level. This water, as it is being transferred to the 
pressurized tank, will be dosed with chlorine to meet the chlorination requirements for 
drinking water. Upon demand from the potable water system, water under pressure will be 
withdrawn from the pressurized water tank. A sampling program will be instituted to 
ensure proper ultra-filter operation and chlorine dosing operation. 

2.2.8 Plant Cooling Systems 
The cycle heat rejection system will consist of a deaerating steam surface condenser, cooling 
tower, and circulating water system. The heat rejection system will receive exhaust steam 
from the low-pressure steam turbine and condense it into water for reuse. The surface 
condenser will be a shell-and-tube heat exchanger with the steam condensing on the shell 
side and the cooling water flowing in one or more passes inside the tubes. The condenser 
will be designed to operate at sub-atmospheric pressure, ranging from 1 to 5 inches of 
mercury, absolute (in Hga.), depending on ambient temperature and plant load. It will 
remove up to 1,000 MMBtu/hr, depending on ambient temperature and plant load. 
Approximately 126,000 gallons per minute (gpm) of circulating cooling water is required 
per condenser to condense the steam at maximum plant load. 

The circulating water will circulate through a counter-flow mechanical draft cooling tower, 
which uses electric-motor-driven fans to move the air in a direction opposite to the flow of 
the water. The heat removed in the condenser will be discharged to the atmosphere by 
heating the air and through evaporation of some of the circulating water. Maximum drift, 
which is the fine mist of water droplets entrained in the warm air leaving the cooling tower, 
will be limited to 0.0005 percent of the circulating water flow. 



SECTION 2.0: PROJECT DESCRIPTION 

A closed-loop auxiliary cooling system will be provided for cooling plant equipment other 
than the steam condenser. Equipment served by the auxiliary cooling water system includes 
the CTG and STG lube oil coolers, CTG and STG generator coolers, STG hydraulic control 
system cooler, boiler feed pump lube oil and seal water coolers, air compressor, vacuum 
pump seal coolers, and sample coolers. Auxiliary cooling water pumps will pump 
circulating water from the cooling tower basin through heat exchangers to remove heat 
from the closed loop system. 

2.2.9 Waste Management 
Wastes from CPP include wastewater, solid waste, and hazardous waste, both liquid and 
solid. Waste management is discussed in detail in Section 8.13. 

2.2.9.1 Wastewater Collection, Treatment, and Disposal 
There are two separate wastewater collection systems. The first and primary system will 
collect process wastewater from all of the plant equipment, including the HRSGs, cooling 
tower, and water treatment equipment. The water balance diagrams, Figures 2.2-6a and 
2.2-6b, show the expected wastewater streams and flow rates for the CPP. The second 
system will collect sanitary wastewater from sinks, toilets, showers, and other sanitary 
facilities, and discharge it to a package sanitary waste treatment system and leach field. 

2.2.9.1.1 Circulating Water System Blowdown  
Circulating water system blowdown will consist of raw water from the Bureau along with 
various process waste streams that have been concentrated between 3 and 10 times and 
residues of the chemicals added to the circulating water. These chemicals control scaling 
and biofouling of the cooling tower and control corrosion of the circulating water piping 
and condenser. Cooling tower blowdown will be discharged to Clay Creek after treatment 
to meet discharge requirements. 

2.2.9.1.2 Plant Drains and Oil/Water Separator  
Miscellaneous general plant drains will collect area washdown, sample drains, equipment 
leakage, and drainage from facility equipment areas. Water from these areas will be 
collected in a system of floor drains, hub drains, sumps, and piping and routed to the 
wastewater collection system. Drains that potentially could contain oil or grease will first be 
routed through an oil/water separator. Discharge from the oil/water separator will be 
directed to the septic tank for disposal in the leach field. Wastewater from combustion 
turbine water washes will be collected in a holding tank. If cleaning chemicals were not 
used during the water wash procedure, the wastewater will be discharged to the oil/water 
separator. Wastewater containing cleaning chemicals directed to the holding tank will be 
trucked off-site for disposal at an approved wastewater disposal facility. 

2.2.9.1.3 Power Cycle Makeup Water Treatment Wastes  
Wastewater from the power cycle makeup water treatment system will consist of the reject 
stream from the makeup RO units that will initially reduce the concentration of dissolved 
solids in the plant makeup water before it is treated in the mixed bed ion exchange vessels 
and backwash water from the multi-media filters upstream of the RO units. The RO reject 
stream will contain the constituents of the Bureau�s raw water, concentrated up to five 
times; residues of the chemicals such as aluminum sulfate, ferric chloride, and polymer 
added to the raw water to coagulate suspended solids prior to filtration; sodium bisulfite or 



SECTION 2.0: PROJECT DESCRIPTION 

sodium sulfite added to the RO feedwater to eliminate free chlorine that would otherwise 
damage the RO membranes; and phosphate to prevent scaling of the membranes. The filter 
backwash water will contain the suspended solids removed from the raw water and 
residues of the coagulants used to enhance filtration efficiency. These waste streams will be 
collected and recycled to the cooling tower basin along with the HRSG blowdown. 

2.2.9.1.5 HRSG Blowdown  
HRSG blowdown will consist of boiler water discharged from the HRSG steam drums to 
control the concentration of dissolved solids and silica within acceptable ranges. Boiler 
blowdown will be discharged to flash tanks where the steam is vented to atmosphere and 
the condensate is cooled by mixing it with a small amount of circulating water. The 
quenched condensate will be discharged to the cooling tower basin, thus reclaiming the 
majority of the boiler blowdown. 

2.2.9.2 Solid Wastes 
The CPP will produce maintenance and plant wastes typical of power generation 
operations. Generation plant wastes include broken and rusted metal and machine parts, 
defective or broken electrical materials, empty containers, and other miscellaneous solid 
wastes including the typical refuse generated by workers. These materials will be collected 
by the local waste disposal company (see Section 8.13). Recyclable materials will be taken 
off-site. Waste collection and disposal will be in accordance with applicable regulatory 
requirements to minimize adverse health and safety effects. 

2.2.9.3 Hazardous Wastes 
Several methods will be used to properly manage and dispose of hazardous wastes 
generated by the CPP. Waste lubricating oil will be recovered and recycled by a waste oil 
recycling contractor. Spent lubrication oil filters will be disposed of in a Class I landfill. 
Spent SCR catalyst will be recycled by the supplier or disposed of in a Class I landfill. 
Workers will be trained to handle hazardous wastes generated at the site. 

Chemical cleaning wastes will consist of alkaline and acid cleaning solutions used during 
pre-operational chemical cleaning of the HRSGs, acid cleaning solutions used for chemical 
cleaning of the HRSGs after the units are put into service, and turbine wash and HRSG 
fireside washwaters. These wastes, which are subject to high metal concentrations, will be 
temporarily stored on-site in portable tanks, and disposed of off-site by the chemical 
cleaning contractor in accordance with applicable regulatory requirements. 

2.2.10 Hazardous Materials Handling 
There will be a variety of chemicals stored and used during construction and operation of 
the CPP project. The storage, handling, and use of all chemicals will be conducted in 
accordance with applicable LORS. Chemicals will be stored in appropriate chemical storage 
facilities. Bulk chemicals will be stored in storage tanks, and other chemicals will be stored 
in returnable delivery containers. Chemical storage and chemical feed areas will be 
designed to contain leaks and spills. Berm and drain piping design will allow a full-tank 
capacity spill without overflowing the berms. For multiple tanks located within the same 
bermed area, the capacity of the largest single tank will determine the volume of the bermed 
area and drain piping. Drain piping for volatile chemicals will be trapped and isolated from 



SECTION 2.0: PROJECT DESCRIPTION 

other drains to eliminate noxious or toxic vapors. After neutralization, if required, water 
collected from the chemical storage areas will be directed to the cooling tower basin. 

Aqueous ammonia (29 percent solution) will be stored in an 18,000-gallon tank within a 
containment basin.  

Safety showers and eyewashes will be provided adjacent to or in the vicinity of all chemical 
storage and use areas. Hose connections will be provided near the chemical storage and 
feed areas to flush spills and leaks to the plant wastewater collection system. State-approved 
personal protective equipment will be used by plant personnel during chemical spill 
containment and cleanup activities. Personnel will be properly trained in the handling of 
these chemicals and instructed in the procedures to follow in case of a chemical spill or 